
SHEET: 1/2

DRYWALL SANDER DSL 400-BL PRO

ART. NUMBER: 46441
MODEL: DRYWALL SANDER DSL 400-BL PRO



SHEET: 2/2

DRYWALL SANDER DSL 400-BL PRO

ART. NUMBER: 46441
MODEL: DRYWALL SANDER DSL 400-BL PRO

POS. CODE DESCRIPTION QTY
28 A08278 FANDBLADE 1

29 A08279 SCREW M4X20 1

30 A08280 BACK COVER 1

31 A08281 SCREW M5X60 3

32 A06851 NYLON BRUSH 1

33 A06852 CABLE COVER 2

34 A06853 SCREW ST3.9X8 2

35 A06854 CABLE PLATE 2

36 A00410 THREE-CORE WIRE 1

37 A06855 HOSE 1

38 A06856 HOOP 2

39 A06857 SCREW ST3.9X12 8

40 A06858 BIG GEAR 1

41 A06859 BEARING 607 1

42 A06860 PIN 5X10 2

43 A06861 BUSHING 1

SET 1 
(44+48)

A06862 SUPPORT ARM 1

45 A06863 TORSION SPRING 2

46 A06864 SCREW M6X35 1

47 A00412 SCREW ROCK 1

49 A06865 SCREW ST3.9X16 16

50 A06866 ADAPTOR 1

51 A06867 O - RING 2

52 A06868 MAIN TUBE 1

POS. CODE DESCRIPTION QTY
1 A06830 SCREW 1

2 SANDING PAPER 1

3 46749 SANDING PAD 1

4 A06832 WOOL MAT 1

5 A06833 NYLON BRUSH 1

6 A06834 SIDE COVER 1

7 A06835 REFLECTIVE COVER 1

SET 4 
(8-10)

A06836 CONTROLER ASS. 1

11 A06839 SCREW ST3.9X14 2

12 A06840 SPRING 4

13 A06841 SPINDLE 1

14 A06842 BEARING COVER 1

15 39623 BEARING 6001 1

16 A06843 SCREW M4X12 4

17 A06844 FRONT COVER 1

18 A06845 BEARING 606 2

19 A06846 GEAR SHAFT 1

20 A06847 GEAR 1

21 A06848 GEAR 1

22 A06849 BEARING 6000 1

23 A08273 MOTOR COVER 1

24 A08274 ROTOR 1

25 A08275 STATOR 1

26 A08276 BEAR 698 1

27 A08277 WIND LOOP 1

POS. CODE DESCRIPTION QTY
SET 2 

(53+59)
A06869 HANDLE (LEFT+RIGHT) 1

54 A06870 ADAPTOR 1

55 A06871 POWER SUPPLY SET 1

56 A06872 EMC 1

57 A06873 CABLE PLATE 1

58.1 A06874 CABLE SEATH 1

58.2 39387 CABLE 1

60 A06875 CONTROL PLATE 1

61 A06876 LIGHT COVER 1

62 A06877 LOCK NUT 1

63 A06878 TUBE 1

SET 3 
(64+65)

A06879 HANDLE (LEFT+RIGHT) 1

66 A06880 SCREW ST3.3X10 2

67 A06881 SCREW ST3.9X12 2

68 A08282 HALL PLATE SET 1

69 A08283 RESISTANCE 1

70 A08284 CLIP 1

71 A08285 SPRING PIECE 1

72 47221 VACUUM PIPE 4m 1


